
S U M M A R Y      R E P O R T

City of Prince Rupert

Stage 1 - Liquid Waste
Management Plan

JANUARY  2009



 

 

 

CONFIDENTIALITY AND © COPYRIGHT 
 
This document is for the sole use of the addressee and Associated Engineering (B.C.) Ltd. The document contains proprietary and confidential 
information that shall not be reproduced in any manner or disclosed to or discussed with any other parties without the express written 
permission of Associated Engineering (B.C.) Ltd. Information in this document is to be considered the intellectual property of Associated 
Engineering (B.C.) Ltd. in accordance with Canadian copyright law. 
 
This report was prepared by Associated Engineering (B.C.) Ltd. for the account of City of Prince Rupert.  The material in it reflects Associated 
[...]
Liquid Waste Management Plan - Stage 1 Wastewater Management Issues 

13 
P:\20062891\00_LWM_PlanStageOne\Engineering\05.00_Design\DP1-1_WWM_0307\TEXT.doc 

monitoring programs carried out by the Greater Vancouver Regional District and the Capital 
Regional District on their outfalls (Associated Engineering, 2004). 

 
5.1.2 Treatment Standards 

Wastewater management planning, carried out 25 years ago, called for the consolidation of 
the dry weather wastewater discharges into three, deeper outfalls. During wet weather 
flows, combined sewer overflows (CSOs) would occur on an intermittent basis through 
some of the existing shorter outfalls. Comminution, or the grinding up of sewage solids, 
was proposed for the dry weather discharges. No treatment was proposed for the CSOs. 
One of the deep outfalls, Outfall I, was constructed in the early 1980s. None of the other 
work ever proceeded. 
 
Since the original planning work, there have been a number of changes in the scientific 
understanding of the marine environment, in regulatory thinking, and in technology.   
Comminution, or the grinding up of sewage solids prior to discharge, is no longer 
considered an acceptable practice worldwide.  At present, there are four regulations that 
govern the treatment and discharge of wastewater in British Columbia.  These include: 
 
• BC Waste Management Act and its attendant 1999 Municipal Sewage Regulation 

(MSR), 
• BC Liquid Waste Management Plan (LWMP) Process, 
• BC Health Act and its attendant Sewerage System Regulation, and 
• Federal Fisheries Act. 

 
The BC MSR applies to all wastewater flows above 22.7 m3/day and to any discharges to 
surface waters, regardless of flow not covered under a LWMP.  The level of treatment that 
is required under the MSR varies but for most situations, the minimum level of treatment 
would be secondary treatment, i.e. the effluent is never to exceed 45 mg/L biochemical 
oxygen demand (BOD) or 45 mg/L total suspended solids (TSS).  In some cases, such as 
the places like Kelowna and Penticton, tertiary treatment, e.g. less than 10 mg/L BOD, and 
less than 10 mg/L TSS, and/or phosphorus removal is required in order to protect the water 
quality of Okanagan Lake and prevent algal blooms. The Ministry of Environment 
administers the MSR.   
 
Under the BC LWMP process, any treatment plants that are planned and developed under 
the LWMP would operate under “operational certificates” or “OC’s” issued by and 
administered by the Ministry of Environment.  Based on the results of the LWMP, the OC 
requires that the treatment plant provide a certain level of treatment, e.g. secondary 
treatment, and have an effluent that is consistently better than stated effluent quality 
requirements.  In many cases, these effluent quality requirements are the same as those in 
the MSR. One main difference between the MSR and the LWMP OC approach is under an 
approved LWMP, borrowing money to build a treatment plant specified as part of the 



City of Prince Rupert Discussion Paper No. 1-1 
Liquid Waste Management Plan - Stage 1 Wastewater Management Issues 

14 
P:\20062891\00_LWM_PlanStageOne\Engineering\05.00_Design\DP1-1_WWM_0307\TEXT.doc 

LWMP does not require that there be a referendum. Under the MSR approach, unless a 
referendum is held and approved, any borrowing bylaw would potentially be subjected to a 
counter petition and, ultimately, a vote. Under the LWMP, no such votes are required on 
the basis that the public provided input during the development of the LWMP.  In the 
context of this LWMP study area, the City is allowed to develop a plan to meet the required 
treatment standards and in doing so, can use a phased approach in implementing the 
treatment processes required to achieve the treatment standards.   
 
The BC Health Act Sewerage System Regulation applies to flows less than 22.7 m3/day 
(5000 Imperial gallons/day) going to ground disposal.  The Ministry of Health administers 
this regulation.  Typically, this applies to small on-site septic systems. 
 
The Federal Fisheries Act seeks to protect fish from the addition of “deleterious 
substances”, i.e. “any substance that, if added to any water, would degrade or alter or form 
part of a process of degradation or alteration of the quality of that water so that it is 
rendered or is likely to be rendered deleterious to fish or fish habitat or to the use by man of 
fish that frequent that water” (Fisheries Act, Chapter F-14, 34.(1)).  The Federal 
department, Oceans Canada (FOC) (also know as “DFO”) administers this Act.  With 
typical wastewaters, the Fisheries Act applies primarily to the issue of effluent ammonia 
toxicity. The Fisheries Act requires that any undiluted wastewater treatment effluent that is 
discharged to surface water (fresh water or marine) be non-toxic as defined by a bioassay 
test involving rainbow trout.   
 
Based on the above information, it is clear that treatment facilities with flows of more than 
22.7 m3/day fall under the jurisdiction of the Ministry of Environment.  Furthermore, any 
community treatment facilities developed under an approved LWMP would have an OC 
issued and administered by the Ministry of Environment.   
 
5.1.3 Wastewater Treatment  

Wastewater treatment is a multi-stage process to restore wastewater before it re-enters a 
body of water, is applied to the land, or is reused.  Wastewater treatment involves the use 
of unit processes to separate, modify, remove, and destroy objectionable, hazardous, and 
pathogenic substances carried by wastewater in solution or suspension in order to render 
the water fit and safe for intended uses or disposal.  Generally, the impurities, 
contaminants, and solids removed from all wastewater treatment processes must ultimately 
be collected, handled, and disposed of safely, without damage to humans or the 
environment.   
 
A measure of the strength of the wastewater is 5 – day biochemical oxygen demand, or 
BOD5.  The BOD5 measures the amount of oxygen microrganisms require in five days to 
break down organics in the wastewater.  Untreated municipal wastewater has a BOD5 
ranging from 100 mg/L to 300 mg/L.  Pathogens or disease-causing organisms are present 



City of Prince Rupert Discussion Paper No. 1-1 
Liquid Waste Management Plan - Stage 1 Wastewater Management Issues 

15 
P:\20062891\00_LWM_PlanStageOne\Engineering\05.00_Design\DP1-1_WWM_0307\TEXT.doc 

in wastewater.  Coliform bacteria are used as an indicator of disease-causing organisms.  
Wastewater also contains nutrients (such as ammonia and phosphorus), minerals, and 
metals.  
 
The goal of wastewater treatment is to reduce or remove organic matter, solids, nutrients, 
disease-causing organisms and other pollutants from wastewater to a level that will cause 
no impacts.  Each receiving body of water has a limit to the amount of pollutants it can 
receive without degradation.  Therefore, each wastewater treatment plant must hold a 
permit listing the allowable levels of BOD5, suspended solids, coliform bacteria, and other 
pollutants.  
 
Currently, in the City of Prince Rupert, only the sewage from Area I in the core area 
sewerage system receives limited wastewater treatment.  Sewage from the other collection 
areas serving the core urban area is discharged without any treatment.  The City of Prince 
Rupert has five separate preliminary wastewater treatment facilities (WWTFs) on the 
various “branches” of the Area I sewer system.  The preliminary WWTFs are equipped with 
comminutors.  This type of preliminary treatment process was used world wide for marine 
discharges prior to the 1980s.  It has since fallen out of favour and is typically no longer 
used as a stand-alone process.  Preliminary treatment now is more likely to mean fine 
screening to remove screenable solids, typically larger than 6 mm in size.  In addition to 
preliminary treatment, current wastewater standards require primary and secondary 
treatment, as well as disinfection prior to discharge. 

 
The following sections will describe primary and secondary treatment, as well as 
disinfection methods, in more detail. 

 
Primary Treatment 
 
Primary treatment is the second step in wastewater treatment.  Primary treatment involves 
the removal of floating solids and suspended solids, both fine and coarse, by a physical 
and/or chemical process involving settlement of suspended solids, or other processes in 
which the BOD5, and the total suspended solids (TSS) of the incoming wastewater is 
reduced before discharge.  The goal of primary treatment is to reduce oils, grease, fats, 
sand, grit, and coarse (settleable) solids.  
 
Sand and grit are removed in a sand or grit channel where the velocity of the incoming 
wastewater is carefully controlled to allow sand, grit, and stones to settle but still maintain 
the majority of the organic material within the flow.  Sand, grit, and stones need to be 
removed early in the process to avoid damage to pumps and other equipment in the 
remaining treatment stages.   
 
Many WWTFs have a sedimentation stage where the wastewater is allowed to pass slowly 
through large tanks, commonly referred to as "primary clarifiers" or "primary sedimentation 



City of Prince Rupert Discussion Paper No. 1-1 
Liquid Waste Management Plan - Stage 1 Wastewater Management Issues 

16 
P:\20062891\00_LWM_PlanStageOne\Engineering\05.00_Design\DP1-1_WWM_0307\TEXT.doc 

tanks".  The tanks are large enough that heavier solids can settle and floating material, 
such as congealed oils and grease and plastics can rise to the surface and be skimmed off.  
The settled solids are drawn off the bottom.  Both receive further treatment as sludge. The 
clarified wastewater flows on to the next stage of wastewater treatment. In some cases, 
there is no further treatment, e.g. the GVRD’s Iona Island and Lions Gate WWTFs.   

 
The main purpose of the primary treatment stage is to produce a generally homogeneous 
liquid capable of being better treated biologically using secondary treatment with few 
problems and a sludge that can be separately treated or processed.  

 
Secondary Treatment  
 
Secondary treatment is a biological treatment process to remove dissolved and colloidal 
organic matter from wastewater.  In all secondary treatment methods, bacteria and 
protozoa consume biodegradable soluble organic contaminants (e.g. sugars, fats, organic 
short-chain carbon molecules, etc.) and bind much of the less soluble fractions into floc 
particles and settleable cell mass.   

 
These approaches are discussed below.  The final step in the secondary treatment stage is 
to settle out the biological floc and cell mass in the secondary clarifier and produce 
wastewater effluent containing very low levels of organic material and suspended matter. 

 
Disinfection 
 
Disinfection focuses on killing disease-causing organisms in the wastewater.  The 
disinfection of wastewater provides a degree of protection from contact with pathogenic 
organisms including those causing cholera, polio, typhoid, hepatitis and a number of other 
bacterial, viral and parasitic diseases.  Disinfection is a process where a significant 
percentage of pathogenic organisms are killed or controlled.  Since individual pathogenic 
organisms can be difficult to detect in a large volume of wastewater, disinfection efficiency 
is most often measured using "indicator organisms" that coexist in high quantities where 
pathogens are present.  The most common indicator organism for wastewater evaluation is 
fecal coliform.  Typical targets for fecal coliforms in wastewater effluents are less than 200 
per 100 mL (the swimming contact standard) and 14 per 100 mL in shellfish areas 
(Municipal Sewage Regulation, 1999).    
 
Disinfection of wastewater has played a large part in the reduction of waterborne diseases. 
There are a number of chemicals and processes that will disinfect wastewater, but none 
are universally applicable.  Chlorination/dechlorination, ozonation, and ultraviolet (UV) light 
are the most widely used disinfection technologies.   

 



City of Prince Rupert Discussion Paper No. 1-1 
Liquid Waste Management Plan - Stage 1 Wastewater Management Issues 

17 
P:\20062891\00_LWM_PlanStageOne\Engineering\05.00_Design\DP1-1_WWM_0307\TEXT.doc 

5.1.4 Wet Weather Flow Management  

Wet weather flow is a concern because untreated wastewater flows can be a major source 
of water pollution due to the type of pollutants discharged.  For many communities, 
problems with untreated wastewater flows typically occur during wet weather events, when 
capacity in the sewer and or treatment plant is exceeded, and therefore a certain 
percentage of wastewater flow must be bypassed untreated.  In a combined sewer system, 
this is referred to as a combined sewer overflow.  Combined sewer overflows are 
composed of untreated domestic, commercial, and industrial waste and wastewater, as well 
as storm water runoff.  A combined sewer system, such as those used by the City of Prince 
Rupert collects and transports sanitary sewage and stormwater runoff in a single-pipe 
system.  A CSO event occurs when the total wastewater and storm water flow exceeds the 
capacity of the combined sewer system, and, by design, excess flows bypass the treatment 
plant and are discharged directly to the receiving water body.  In the City’s case, these 
flows are not termed “CSO” because all flows, at all times, are discharged directly to the 
receiving water body with little to no treatment.  However, the City’s impact is quite similar 
to that of a CSO event – just at a much larger extent due to the frequency and duration of 
the discharge.   
 
CSO is of concern because it may contain pollutants, which may potentially impact the 
physical, chemical and biological characteristics of the water body.  In some cases, they 
can cause havoc to aquatic habitats through increased concentrations of suspended solids, 
nutrients, heavy metals, pathogens, floating matter, oils, and oxygen demanding 
compounds.  CSOs contain varying concentrations of pollutants depending on the 
characteristics of the sewer system, weather conditions, and the service population.  The 
water quality in CSOs may also vary from event to event and also, within a given event 
(Moore, Valente, and Sullivan, 2004).   
 
Generally, water quality standards are exceeded in water bodies downstream of CSO 
outfalls resulting in reduced water quality, beach closures, shellfish bed closures, 
contamination of drinking water supplies, and other environmental and human health 
problems (Moore et al., 2004 and Andoh, 2004).  Due to the current regulations requiring 
CSO monitoring and controls, substantial data on CSO water quality is available.  
According to Moore et al. (2004), "average bacteria concentrations in CSOs are several 
thousand times higher than water quality standards, and receiving water bodies often lack 
sufficient dilution or assimilative capacity."  Table 5-1 characterizes the water quality of 
CSOs to stormwater, untreated domestic wastewater, and secondary treated wastewater 
(Andoh, 2004). 
 



City of Prince Rupert Discussion Paper No. 1-1 
Liquid Waste Management Plan - Stage 1 Wastewater Management Issues 

18 
P:\20062891\00_LWM_PlanStageOne\Engineering\05.00_Design\DP1-1_WWM_0307\TEXT.doc 

Table 5-1 
Water Quality Characteristics of Typical CSOs (Andoh, 2004) 

 

Contaminant Source BOD5 

(mg/L) 
TSS 

(mg/L) 
Total N  
(mg/L) 

Total P 
(mg/L) 

Fecal Coliforms 
(cts/100 mL) 

Untreated Domestic Wastewater 100 - 400 100 - 300 20 - 85 4 - 15 107 - 109 

CSO 25 - 100 150 - 400 3 - 24 1 - 10 105 - 107 

Stormwater 10 - 250 67 - 101 0.4 – 1.0 0.7 – 1.7 103 - 107 

Secondary Treated Wastewater <5 - 30 <5 - 30 15 – 25 <1 - 5 <200 

 
As indicated by the data in Table 5-1, the water quality of CSOs is quite similar to untreated 
domestic wastewater.  The concentration of total nitrogen in CSOs is lower, possibly due to dilution 
effects from rainfall runoff.  The concentration of total suspended solids (TSS) is higher, probably 